
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
114587   ASTM A-36/A-572-50         0.150  0.834  0.014  0.004  0.172  0.019  0.017  0.015  0.004  0.029  0.004  0.009  0.004
114588   ASTM A-36/A-572-50         0.145  0.837  0.017  0.007  0.160  0.017  0.021  0.014  0.003  0.034  0.005  0.008  0.004
114793   ASTM A-36/A-572-50         0.165  0.899  0.015  0.009  0.175  0.034  0.033  0.021  0.009  0.050  0.001  0.008  0.003
214785   ASTM A-36/A-572-50         0.158  0.840  0.016  0.010  0.168  0.027  0.022  0.019  0.004  0.039  0.005  0.009  0.004
214868   ASTM A-36/A-572-50         0.165  0.848  0.019  0.010  0.172  0.028  0.021  0.014  0.010  0.042  0.003  0.010  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
114587          261106808A      62.390(KSI)     75.729(KSI)     24(%)
114587          261106809A      59.496(KSI)     74.905(KSI)     25(%)
114588          261106829A      63.833(KSI)     77.511(KSI)     23(%)
114588          261106839A      62.000(KSI)     76.482(KSI)     24(%)
114793          261107270A      58.126(KSI)     73.737(KSI)     24(%)
114793          261107271A      58.835(KSI)     73.878(KSI)     25(%)
114793          261107304A      58.126(KSI)     73.737(KSI)     24(%)
214785          261106685A      59.389(KSI)     75.136(KSI)     23(%)
214785          261106710A      60.697(KSI)     75.985(KSI)     25(%)
214785          261106826A      59.389(KSI)     75.136(KSI)     23(%)
214868          261107122A      64.153(KSI)     79.209(KSI)     22(%)
214868          261107123A      62.978(KSI)     78.723(KSI)     23(%)
214868          261107208A      60.227(KSI)     74.182(KSI)     26(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
114587          261106855A      16           16.0000      7.0000       12.2000      59.520          10554           0000509240
114588          261106855A      16           16.0000      7.0000       12.2000      59.520          10554           0000509240
114588          261106856A      16           16.0000      7.0000       12.2000      59.520          10554           0000509240
114588          261106857A      16           16.0000      7.0000       12.2000      59.520          10554           0000509240
114793          261107303A      8            18.0000      7.5000       12.2000      81.840          10554           0000509240
214785          261106855A      16           16.0000      7.0000       12.2000      59.520          10554           0000509240
214868          261107214A      12           18.0000      7.5000       12.2000      74.400          10554           0000509240
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
114587          261106855A      000060       1001491995
114588          261106855A      000060       1001491995
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
114588          261106856A      000060       1001491995
114588          261106857A      000060       1001491995
114793          261107303A      000090       1001491995
214785          261106855A      000060       1001491995
214868          261107214A      000080       1001491995
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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